
City of Benicia

2012 Water System
Master Plan









 

 TABLE OF CONTENTS 

NV5 i 2012 Water System Master Plan 

 

EXECUTIVE SUMMARY .......................................................................................................E-1 

 WATER DEMAND FORECASTS ....................................................................................... E-1 

 WATER SUPPLY SOURCES .............................................................................................. E-4 

 EXISTING WATER SYSTEM FACILITIES ....................................................................... E-5 

 DISTRIBUTION SYSTEM EVALUATION ........................................................................ E-6 
[...]
a pressure reducing valve station connecting Zone II to Zone III can be activated manually to 

serve the water needs of Zone II. 
 

The R-3A and R3B Reservoirs for Zone III typically receive water from the P-2 Pump Station 

(located across from the Corporation Yard) conveyed from the Zone II R-2 Reservoir. For 

redundancy and in emergency conditions when the P-2 Pump Station cannot keep the R-3A and 

R-3B Reservoirs filled, the P-3 Pump Station (located at the intersection of Rose Drive and East 

2
nd

 Street) is energized to lift water from Zone I directly into Zone III. 
 

Pump Stations 
 

Water is delivered to Pressure Zones II and III by three pump stations. The P-1 Pump Station 

located north of the City's Corporation Yard, delivers water to Zone II from Zone I. The P-2 

Pump Station located across from the Corporation Yard approximately 1,200 feet west of East 

2nd Street and north of Tenny's Drive conveys water from Zone II to Zone III. Similarly, the P-3 

Pump Station located at the corner of Rose Drive and East 2
nd

 Street delivers water directly from 

Zone I to Zone III. 
 

The P-1 Pump Station has a stationary emergency generator, manual transfer switch, and load 

bank. A stationary emergency generator and manual transfer switch is being considered for the 

P-3 Pump Station as part of the Renewal Energy Project 2012. 

 

Table 4-3 is a summary of the existing pump station pertinent data. 

 

Pressure Reducing Valve Stations 

 

Because of the variance in ground elevation within Zone III, several pressure reducing valve 

stations are located to provide an adequate level of service. In addition, in 1996 the City installed 

an additional pressure reducing valve station to supply all of Zone II from Zone III when the 

Zone II R-2 Reservoir is out of service. All pressure reducing valve stations are equipped with 

ClaVal control valves. Each valve station reduces pressure from the Zone III pressure zone to 

serve intermediate pressures in isolated water main systems at lower elevations. All connections 

in Zone III are required to have individual pressure regulators at their shut-off valve in the event 

that high system pressures are observed or existing valve stations fail creating dangerous 

pressure conditions in the system. 

 



 SECTION 4 

 EXISTING WATER SYSTEM FACILITIES 

NV5 4-6 2012 Water System Master Plan 

TABLE 4-3 

EXISTING WATER DISTRIBUTION SYSTEM PUMP STATION FACILITIES 

 

Pump 

Station Zone Lift 

No. 

of 

Pumps 

Pump 

No. 

Year 

Installed 

Pump 

Type 

Motor 

Horsepower 

(HP) 

Rated 

Capacity 

(gpm) 

Discharge 

Head 

(ft) 

Pump 

Manufacturer 

P-1 
Zone I to 

Zone II 3 101 2007 
Horizontal 

Centrifugal 100 2,200 127.5 Floway 

   102 2007 
Horizontal 

Centrifugal 100 2,200 127.5 Floway 

   103 2007 
Horizontal 

Centrifugal 100 2,200 127.5 Floway 

P-2 
Zone II to 

Zone III 4 201 2004 
Horizontal 

Centrifugal 125 1,000 350 PACO 

   202 2004 
Horizontal 

Centrifugal 125 1,000 350 PACO 

   203 2002 
Horizontal 

Centrifugal 125 1,000 350 PACO 

   204 2002 
Horizontal 

Centrifugal 125 1,000 350 PACO 

P-3 
Zone I to 

Zone III 3 301 2007 
Vertical 

Turbine 125 950 403 Floway 

   302 2007 
Vertical 

Turbine 125 950 403 Floway 

   303 2007 
Vertical 

Turbine 125 950 403 Floway 

 

At each valve station, daily normal demand is provided through a 2-inch or 3-inch valve. When 

system pressures drop whether caused by high consumption (use) from irrigation demand or fire 

flow, the 6-inch or 8-inch valve will open to allow full flows into the sub-zone. When pressures 

return to normal within the sub-zone, the 6-inch or 8-inch valve will automatically close and the 

2-inch or 3-inch normal daily demand valve will open fully to allow daily demand.  

 

Table 4-4 is a summary of the existing pressure reducing valve station pertinent data. 

 
TABLE 4-4 

EXISTING WATER DISTRIBUTION SYSTEM PRESSURE REDUCING VALVE STATIONS 

 

Valve 

State Location 
Zone Served 

Approximate 

Elevation 

(ft) 

Valve Station 

Configuration 

Approximate 

Outlet 

Pressure 

(psi) 

West 7
th

 Street and Lori Drive 3-A 125 8-inch x 3-inch 95 

Blake Court and Rose Drive 3-B 220 6-inch x 2-inch 100 

London Circle 3-C 100 6-inch x 2-inch 75 

Club Pacifica 3-D 150 6-inch x 2-inch 75 

Devonshire Drive 3-E 135 6-inch x 2-inch 75 

Cambridge Drive at Rose Drive 3-F 80 6-inch x 2-inch 170 

Grove Circle 3-G 160 6-inch x 2-inch 75 

Tennys Drive at East 2
nd

 Street 2-A 200 8-inch x 4-inch 75 

 



 SECTION 4 

 EXISTING WATER SYSTEM FACILITIES 

NV5 4-7 2012 Water System Master Plan 

Distribution System Pipelines 

 

The water distribution system pipelines range in diameter from 4-inch to 30-inch. Most of the 

larger pipelines are steel; the majority of the pipelines 12-inch in diameter or less are constructed 

of ductile iron pipe. 

 

The current City Design Standards require a minimum pipe size of 8-inch for all water mains 

with the installation of 6-inch water mains permitted only beyond the last fire hydrant. Similarly, 

the current standards specify a pipe material of ductile iron class 50 with corrosion protection in 

areas designated by the City Engineer. 

 

RAW WATER TRANSMISSION SYSTEM 

 

Raw water is delivered to the City via the raw water transmission system, which is comprised of 

two pump stations and approximately 75,000 feet of 24-, 30-, and 36-inch diameter pipelines. 

Figure 4-3 is a schematic representation of the raw water transmission system for the City of 

Benicia. 

 

The primary raw water source for the City is surface water from the State Water Project (SWP). 

The Barker Slough Pumping Plant diverts water from Barker Slough, on the Sacramento-San 

Joaquin River Delta, to the North Bay Aqueduct (NBA). The NBA then transfers this raw water 

to the Cordelia Forebay. From the Cordelia Forebay, the NBA Pump Station transmits raw water 

through a 30-inch transmission line to the 36” Raw Water Transmission Line (RWTL). The 

NBA Cordelia Pumping Plant consists of three pumps, two rated at 13.0 cfs (8.4 mgd) and one 

rated at 6.0 cfs (3.9 mgd). The total pumping capacity at the pump station is 32.0 cfs (20.7 mgd). 

The Barker Sough Pumping Plant and the NBA Cordelia Pumping Plant are operated by the 

Department of Water Resources. 

 

The City owns and operates an emergency/supplemental supply pump station, referred to as the 

Cordelia Pump Station, to convey raw water from the Putah South Canal Terminal Reservoir. 

The Cordelia Pump Station consists of four pumps, each rated at 7.1 cfs (4.6 mgd). The total 

capacity at this station is 28.5 cfs (18.4 mgd). The station is operated manually by City staff 

when necessary. The Cordelia Pump Station is generally operated if NBA water is unavailable or 

the water quality is poor, usually between January and May. 

 

Water conveyed from either source (NBA Cordelia Pumping Plant or Cordelia Pump Station) is 

delivered to a diversion structure located at the water treatment plant. Flows in excess of the 

daily demand at the plant are diverted by gravity to Lake Herman through a 24-inch/30-inch 

pipeline. Raw water is also provided to the Valero Refinery through a 20-inch pipeline. The City 

has the ability to convey raw water from Lake Herman to the water treatment plant for treatment 

through the City owned and operated Lake Herman Pump Station. This pump station consists of 

three pumps rated at 8.0 cfs (5.2 mgd). The total pumping capacity at the Lake Herman Pump 

Station is approximately 24.0 cfs (15.6 mgd). 

 



80

680

80



 SECTION 4 

 EXISTING WATER SYSTEM FACILITIES 

NV5 4-9 2012 Water System Master Plan 

WATER TREATMENT PLANT  

 

The existing City water treatment plant was constructed in 1971. The plant was originally 

designed for a capacity of 6 mgd. In 1989, the plant was expanded to 12 mgd. At that time, the 

plant was designed to accommodate two additional expansions of 6 mgd for a total plant capacity 

of 24 mgd. Treatment process units were added in 2006 to improve performance and reliability, 

but the rated capacity of the plant was unchanged.  The major plant facilities include: 

 

• Inlet diversion structure 

• Flash mix structure 

• Two upflow clarifiers 

• Two flocculation/sedimentation basins (4 mgd and 8 mgd) 

• Six dual-media filters 

• Chemical handling building with laboratory facilities 

• Filter control center with complete instrumentation and automatic filter control systems 

• Chemical storage facility 

• A 250 kW standby generator with 1500-gal diesel tank 

• Chlorine gas disinfection system 

• Clearwell 

• Chlorine contact tank (CCT) 

• Backwash tank and backwash pumps 

• Washwater holding basin 

• Washwater recovery pump station 

• PLC-based Supervisory Control and Data Acquisition (SCADA) system 

• Six sludge drying lagoons 

 

Improvement projects at the water treatment plant were completed in 2006 and 2009. They were 

implemented to satisfy new and anticipated drinking water regulations; upgrade or replace 

equipment or facilities that have reached their useful life; and /or to provide redundancy and 

reliability in the water system.  

 

OPERATIONS 

 

The City operates a conventional surface WTP to meet system demand.  

 

The water distribution system is primarily a gravity operation. Water flows by gravity from the 

clearwell at the water treatment plant to the Zone I and the R-1 Reservoir. Water is pumped from 

Zone I to Zone II to Zone III. The pump stations are operated based on the water level in each 

zone reservoir, system demand, and the pump stations are manually operated by the operators to 

reduce water age in each reservoir. 

 

 





 

 

 

 SECTION 5 – DISTRIBUTION SYSTEM EVALUATION 





 SECTION 5 

 DISTRIBUTION SYSTEM EVALUATION 

NV5 5-1 2012 Water System Master Plan 

Section 5 includes the results of the evaluation and analysis of the water distribution system. 
Included is a summary of the treated water storage and pumping capacity evaluation, a 
description of development and calibration of the hydraulic model, a summary of the results 
from the hydraulic evaluation, and a discussion of the recommended projects to mitigate existing 
and future deficiencies in the distribution system. This section also includes a summary of the 
raw water transmission system and a discussion of Firm Capacity. 
 

EXISTING AND PROJECTED MAXIMUM DAY DEMANDS 

 
The storage and pumping analysis and the hydraulic evaluation utilizing the hydraulic model are 
based, in part, on existing and projected maximum day demands from each pressure zone. The 
total existing average day demands and projected water demands for the City, as presented in 
Section 2, are as follows: 
 

• Existing Average Day Demand – 3.73 mgd 

• Projected Average Day Demand – 4.02 mgd 
 
The maximum day demand is estimated using a peaking factor of 1.5 applied to the average day 
demand. Therefore, the existing and projected maximum day demands are as follows: 
 

• Existing Maximum Day Demand – 5.60 mgd 

• Projected Maximum Day Demand – 6.03 mgd 
 
Table 5-1 is a summary of the existing and projected buildout average day and maximum day 
demands separated by pressure zones. 
 

TABLE 5-1 

EXISTING AND BUILDOUT WATER DEMANDS BY PRESSURE ZONE 

 

Pressure 

Zone 

Existing Conditions  Buildout Conditions 

Average Day 

Water 

Demand 

(mgd) 

Maximum Day 

Water 

Demand 

(mgd) 

 Average Day 

Water 

Demand 

(mgd) 

Maximum Day 

Water 

Demand 

(mgd) 

Zone I 1.45 2.18  1.56 2.34 

Zone II 0.48 0.72  0.52 0.78 

Zone III 1.80 2.70  1.94 2.91 

Totals 3.73 5.60  4.02 6.03 

 
Table 5-1 includes projected average day and maximum day demands for one new development 
slated to occur at buildout (Seeno Property). The Seeno Property, located south and east of the 
water treatment plant north of East 2nd Street, will include approximately 535 acres of general 
commercial and limited industrial land uses. This future development is located at elevations that 
require separate pumping, piping, and storage facilities. For planning purposes, this master plan 
update assumes that the Seeno Property development will be served from Zone I, since this 
appears to be the most efficient and cost-effective alternative. 



 SECTION 5 

 DISTRIBUTION SYSTEM EVALUATION 

NV5 5-2 2012 Water System Master Plan 

STORAGE CAPACITY ANALYSIS 

 
Water storage capacity requirements were developed and evaluated for each existing and future 
pressure zone. Storage capacity requirements include: 
 

• Operational storage 

• Fire flow storage 

• Emergency storage 
 

Operational Storage 

 

Operational storage volume is the amount of storage capacity in a system to absorb fluctuations 
in demand compared to supply. With operational storage, system pressures are improved and 
stabilized to better serve customers throughout the service area. In the absence of appropriate 
above-ground storage, the source of supply provides peak hour demands. 
 
Operational storage capacity is assumed to be 25 percent of the maximum day demand in 
accordance with AWWA guidelines. 
 

Fire Flow Storage 

 

Fire flow storage volume is provided for firefighting purposes to allow gravity flow in the event 
the source flow is interrupted. Fire flow storage volumes vary and are normally based on the 
requirements of the local Fire Marshall and the Insurance Services Office (ISO) requirements. 
The Benicia Fire Department uses the Uniform Fire Code Appendix III (Table III-A) and NPFA 
Handbook, 19th Edition, Section 5, Table 5-2 to assess individual building fire flow requirements 
in conjunction with accepted industry practices. Table 5-2 is a summary of the minimum fire 
flow requirements confirmed by the Benicia Fire Department for the selected land use categories. 
 

TABLE 5-2 

FIRE FLOW REQUIREMENTS 

 

Land Use Category 
Fire Flow 

(gpm) 

Duration 

(hrs) 

Single Family Residential 1,500 2 

Multiple Family Residential 2,500 2 

Schools 2,500 2 

Business and Small Commercial 3,500 3 

Industrial and Large Commercial 3,500 – 5,000 4 

 



 SECTION 5 

 DISTRIBUTION SYSTEM EVALUATION 

NV5 5-3 2012 Water System Master Plan 

Application of these fire flow criteria varies within each pressure zone. As indicated in Table 5-
2, fire flows range from 3,500 to 5,000 gpm for the industrial and large commercial land use 
classifications. A 5,000 gpm fire flow is required in the commercial/industrial area on the 
northeast side of Zone I and the area east of East 7th Street. All other commercial/industrial areas 
of Zone I are evaluated at a fire flow of 3,500 gpm. Zone II and Zone III have a maximum fire 
flow requirement of 2,500 gpm due to the schools and multi-family land uses within these 
pressure zones. Fire flow requirement within the residential areas of all zones is approximately  
1,500 gpm. 
 
Based on the discussion above and Table 5-2, the maximum fire flow requirements are: 
 

• In Zone I: 5,000 gpm for 4 hours (1.3 million gallons) 

• In Zone II: 2,500 gpm for 2 hours (0.3 million gallons) 

• In Zone III: 2,500 gpm for 2 hours (0.3 million gallons) 
 

Emergency Storage 

 

Emergency storage is the storage volume available to meet demands during emergency situations 
such as pipeline failures, major trunk main failures, pump failures, electrical power outages, or 
natural disasters. The volume of water allocated for emergency uses is determined by the 
historical record of emergencies experienced and the amount of time which is expected to lapse 
before the emergency can be corrected. The amount of emergency storage included within a 
particular water distribution system is an owner option, based on an assessment of risk and the 
desired degree of system dependability. In California, emergency storage volumes vary by 
agency. It is not uncommon for emergency storage volumes to range from 25 percent of the 